
Clinical standards for drug-susceptible TB in children and
adolescents

S U M M A R Y

BACKGROUND : These clinical standards aim to pro-
vide guidance for diagnosis, treatment, and management
of drug-susceptible TB in children and adolescents.
METHODS : Fifty-two global experts in paediatric TB
participated in a Delphi consensus process. After eight
rounds of revisions, 51/52 (98%) participants endorsed
the final document.
R E SU L T S : Eight standards were identified: Standard 1,
Age and developmental stage are critical considerations
in the assessment and management of TB; Standard 2,
Children and adolescents with symptoms and signs of
TB disease should undergo prompt evaluation, and diag-
nosis and treatment initiation should not depend on
microbiological confirmation; Standard 3, Treatment
initiation is particularly urgent in children and adoles-
cents with presumptive TB meningitis and disseminated

(miliary) TB; Standard 4, Children and adolescents
should be treated with an appropriate weight-based
regimen; Standard 5, Treating TB infection (TBI) is
important to prevent disease; Standard 6, Children and
adolescents should receive home-based/community-based
treatment support whenever possible; Standard 7, Chil-
dren, adolescents, and their families should be provided
age-appropriate support to optimise engagement in care
and clinical outcomes; and Standard 8, Case reporting
and contact tracing should be conducted for each child
and adolescent.
CONC LUS I ON : These consensus-based clinical standards,
which should be adapted to local contexts, will improve
the care of children and adolescents affected by TB.
KEY WORDS : diagnosis; treatment; meningeal tubercu-
losis; miliary tuberculosis; tuberculosis infection; HIV

Globally, an estimated 44.7 million children (0–9
years old) and 125.3 million adolescents (10–19 years
old) are infected with Mycobacterium tuberculosis.1

Of these, approximately 1.8 million develop TB dis-
ease each year. The WHO estimates that deaths due
to TB numbered 216,570 in children and young ado-
lescents aged<15 years in 2021 and 60,000 in adoles-
cents aged 15–19 years in 2019.2,3 An estimated 96%
of all TB deaths in children occur in those who never
received treatment.4 In 2018, the United Nations
High-Level Meeting (UNHLM) on TB set a TB dis-
ease treatment target of 3.5 million children between
2018 and 2022; however, only 1.9 million (54%) had
been treated by the end of 2021. The UNHLM also
set a target to treat TB infection (TBI) in 4.0 million
household contacts under 5 years of age with TB pre-
ventive therapy (TPT); only 1.6 million (40%) had
been treated by the end of 2021. Treatment of TBI in
household contacts aged �5 years was achieved in
only 3% of the set target.2 These figures highlight
that a greater global effort is needed to identify chil-
dren and adolescents with TBI and TB disease and to
ensure treatment access and completion.

TB is both preventable and curable. Strategies to
prevent TB disease include vaccination of infants with
bacille Calmette Gu�erin (BCG) in high-incidence set-
tings, timely diagnosis and treatment of infectious

(usually older adolescent and adult) TB patients, and
providing TPT to children and adolescents in close
contact with infectious TB patients after excluding
TB disease. To reduce morbidity and mortality,
early diagnosis and prompt treatment initiation are
needed and can be achieved through an increased
awareness of TB in children and adolescents among
healthcare workers, caregivers and other members
of the community; a high index of suspicion for TB;
knowledge on how to diagnose TB in both passive
(presenting with symptoms) and active (contact tracing)
case-finding; and knowledge on how to effectively
treat children and adolescents with non-severe and
severe TB.

The IJTLD Clinical Standards for Lung Health
complement existing WHO and other guidelines
and integrate their recommendations to provide a
specific clinical focus.5–8 The standards require
context-specific implementation in various settings
and are based on the best available data, although evi-
dence in some areas remains limited. Differences in
capacity and access to technology mean that some set-
tings or services may not be able to meet all standards
that define the aspirational goal and optimal standard
of care. This consensus document describes clinical
standards for the care of drug-susceptible TB in chil-
dren and adolescents, with subdivision into more
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granular age groups that reflect relevant biological and
psychosocial differences.9,10 The group definitions are:

Children: 0 to<10 years of age

� Infants:<1 year of age
� Young children:<5 years of age (including infants)
� Older children: 5 to<10 years of age

Adolescents: 10 to<20 years of age

� Young adolescents: 10 to<15 years of age
� Older adolescents: 15 to<20 years of age

AIM OF THE CLINICAL STANDARDS

The following standards were identified:

1 Age and developmental stage are critical consider-
ations in the assessment and management of TB
(Standard 1);

2 Children and adolescents with symptoms and signs
compatible with TB disease should undergo
prompt evaluation using available diagnostic tools,
including chest X-ray (CXR) and microbiological
assays. The diagnosis of TB disease and treatment
initiation should not be conditional on microbio-
logical confirmation (Standard 2);

3 TB treatment initiation is particularly urgent in chil-
dren and adolescents with presumptive TBmeningitis
(TBM) and disseminated (miliary) TB (Standard 3);

4 Children and adolescents with TB disease should
be treated with an appropriate weight-based regi-
men as recommended by the WHO and/or national
guidelines (Standard 4);

5 Evaluation and treatment of TBI is important
to prevent disease, especially for those at high
risk of disease progression following infection
(Standard 5);

6 Children and adolescents treated for M. tuberculosis
infection or TB disease should receive home-based/
community-based treatment support whenever possi-
ble (Standard 6);

7 Children, adolescents and their families should be
provided adequate, age-appropriate support to
optimise engagement in care, treatment adherence,
clinical outcome, and the detection and management
of adverse drug reactions and post-TB sequelae
(Standard 7);

8 Case notification by health facilities, recording and
reporting by in-country health authorities to the
WHO, and contact tracing should be conducted for
each child and adolescent with TB (Standard 8).

We also developed a series of suggestions for future
research to fill gaps in our current understanding.

METHODS

Sixty experts in child and adolescent TB were invited
to contribute. The 56 who agreed to participate were

asked to evaluate an initial draft of eight standards
developed by the coordination team (SSC, SMG, HSS,
BJM, CSA, SS, JRS, RT) using a Delphi process. The
52 experts who participated in the consensus process
represented all six WHO regions and 31 countries,
17 of which rank among the WHO-designated high-
burden countries for TB, TB-HIV and/or rifampicin-
resistant/multidrug-resistant TB (RR/MDR-TB).11

The final panel included self-identified TB clinicians
(n ¼ 44), public health professionals/policy makers
(n ¼ 10), researchers (n ¼ 36), epidemiologists (n ¼ 7),
one microbiologist and one social scientist (respondents
could identify as more than one category). A five-point
Likert scale was used (5: high agreement; 1: low agree-
ment). In the first Delphi round, the median value was
5.0 for all standards. Based on this substantial agree-
ment, the coordination team drafted a document, which
then underwent eight rounds of revision. The final version
was approved by consensus (agreement: 51/52, 98%).

STANDARD 1

Age and developmental stage are critical consider-
ations in the assessment and management of TB.

The risk of progression from TBI to TB disease
changes substantially through infancy, childhood and
adolescence. Because of their immunological immatu-
rity, infants and young children have the highest risk
of progression to disease, including disseminated TB,
of any age group.12 This progression can occur rap-
idly, sometimes within several weeks. In immunocom-
petent individuals, the risk reaches a nadir between
ages 5–9 years and then rises again in adolescence,
with a second peak in late adolescence and early
adulthood.13,14 TB incidence is higher in females in
mid-adolescence and then becomes substantially higher
in males by early adulthood.15,16

Clinical presentation and outcomes
In children, pulmonary TB (PTB) is often subclinical
early in the course. At symptom onset, PTB may be
constitutional or present as manifestations of intra-
thoracic lymphadenopathy and its complications.
This type of TB is mainly paucibacillary, often cannot
be confirmed microbiologically and is rarely transmis-
sible. During adolescence, the clinical ‘phenotype’
of PTB transitions to adult-type disease, with more
parenchymal destruction, including cavitation and
risk of transmissibility.13 These changes in PTB
‘phenotype’ may not apply to immunocompromised
adolescents; for instance, an inverse association between
HIV coinfection and lung cavitation in older adolescents
has been reported.16 Young children and immuno-
compromised individuals have an elevated risk of
TBM and disseminated TB, which are associated with
high mortality.13,17 The high risk of severe disease in
young children, as well as diagnostic challenges that
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often lead to missed diagnosis, are why this age group
accounts for an estimated 80% of paediatric TB
deaths.4 Neonatal BCG vaccination reduces but does
not eliminate this age-related risk of disseminated dis-
ease and death from TB.18,19 Other forms of extrapul-
monary TB (EPTB; such as pleural or osteoarticular
TB) are more common in older children and adoles-
cents.20–22 In some settings, gender impacts diagnosis
and outcome. In India, higher TB mortality among
female children and adolescents has been attributed to
delays in seeking medical attention for girls.23

Microbiological and clinical diagnosis
Microbiological confirmation of PTB is challenging in
young children because they usually cannot expecto-
rate sputum and generally have paucibacillary dis-
ease. Even with rigorous specimen collection and
laboratory methods, only 30–40% of children with
PTB are culture-positive using current methods.24

Laboratory confirmation rates increase with age as
the clinical ‘phenotype’ transitions to that of adult-
type pulmonary TB. History of exposure to an infec-
tious TB patient is valuable for clinical diagnosis,
but it becomes less sensitive with increasing age as
the potential range of settings for exposure and
infection expand from the household to the wider
community.13,25

Person-centred care and treatment support
Healthcare services and treatment support must be
tailored to developmental stage. Young children are
wholly dependent on their caregivers, to whom patient
education should be targeted. Older children should be
engaged in discussions about their diagnosis and treat-
ment, although the degree of involvement will depend
on the child’s interest and understanding.26 Adolescents
have unique healthcare needs as they transition from
dependence to autonomy. They may want to make
decisions regarding their care, yet still require support
from adult caregivers as they acquire the skills and
knowledge needed to navigate health services and com-
plete treatment successfully.27 Barriers to adherence
must be addressed for all ages, but especially for adoles-
cents, who have higher rates of loss from TB treatment
and poor adherence, particularly when they are also
living with HIV.28 Consensus recommendations for
providing person-centred care for adolescents with TB
have been published.3

STANDARD 2

Children and adolescents with symptoms and signs
compatible with TB disease should undergo prompt
evaluation using available diagnostic tools, including
chest X-ray and microbiological assays. The diagnosis
of TB disease and treatment initiation should not be
conditional on microbiological confirmation.

Symptoms and signs, which depend on site of disease,
are used to identify presumptive TB. Typical TB-related
symptoms and signs (persistent cough, fever, fatigue/
reduced playfulness and poor weight gain/weight
loss) are well described. However, the presentation is
not always ‘typical’, especially in young children and
those immunocompromised by medical conditions
or medications. Moreover, particularly in these two
groups, there is substantial overlap in presentation
with other diseases, including other lower respiratory
tract infections (e.g., pneumonia), malnutrition or
bacterial/viral meningoencephalitis. Table 1 gives the
presentations of PTB and common forms of EPTB.
Once a child or adolescent is presumed to have TB,
the approach to diagnosis includes clinical, radio-
graphic and microbiological assessments. The plot-
ting of growth curves is critical for clinical evaluation
and assessment of nutritional status. A positive immu-
nological test that is evidence of TBI can be valuable,
especially when there is no known or unclear history
of exposure to TB. In addition to the tuberculin skin
test (TST; Mantoux) and interferon-gamma release
assays (IGRAs), M. tuberculosis-specific antigen-
based skin tests (TBSTs) are now available and rec-
ommended by the WHO.29 These assays are more
specific than traditional TSTs; however, all tests of
infection have limited sensitivity in immunocompro-
mised individuals, including those with severe TB dis-
ease or severe malnutrition, and cannot distinguish
between infection and TB disease. HIV testing should
be routinely offered after counselling and informed
consent. CXR is an important part of the diagnostic
process, especially since microbiological assays have
low sensitivity for the detection of M. tuberculosis in
children and young adolescents. A lateral view is rec-
ommended, particularly in pre-pubertal children, in
whom the visualisation of hilar lymphadenopathy
supports the diagnosis of PTB. Radiological changes
in PTB and their diagnostic specificity vary, as
detailed elsewhere,30 while the severity of changes is
an important determining factor for duration of treat-
ment (Table 2).

The diagnostic process includes obtaining a sample
for microbiological confirmation when resources
allow. However, if microbiological assays are not
available, or results are not returned in a timely man-
ner, a clinical diagnostic evaluation should be carried
out and treatment initiated if indicated.10 Microbio-
logical confirmation, although ideal, is achieved in a
low percentage of children and young adolescents.
Older children and adolescents should be able to
spontaneously expectorate sputum. For those who
lack this ability, alternative specimens include gastric
aspirate, induced sputum, stool and nasopharyngeal
aspirate. Greater specimen volume and a combination
of different sample types increase the diagnostic yield.24

An increasing number of WHO-approved rapid
diagnostic tests can be performed on a wide range
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of samples, including stool. These assays can be used
at primary and secondary care settings; are more sen-
sitive and specific than smear microscopy, but less
sensitive than culture; and provide a more rapid test
of drug resistance than culture and phenotypic drug
susceptibility testing (DST).9,10 XpertVR MTB/RIF,
XpertVR MTB/RIF Ultra (Cepheid, Sunnyvale, CA,
USA), TruenatVR MTB, TruenatVR MTB Plus and

TruenatVR MTB-RIF Dx (Molbio Diagnostics, Verna,
India) are the most commonly evaluated and used
in children.31 XpertVR MTB/XDR (Cepheid) is parti-
cularly useful in settings with high prevalence of
drug-resistant TB. Lipoarabinomannan (LAM) tests
detect the LAM antigen in urine and are useful for
rapid diagnosis in immunocompromised children
and adolescents; however, sensitivity is suboptimal in

Table 1 Common symptoms and signs with different types of TB

Type of TB Symptoms/signs Comments

All types of TB � Weight loss/failure to thrive
� Fever
� Loss of appetite
� Reduced playfulness in young children
� Chronic fatigue in older children/adolescents
� Night sweats (drenching)

Use of growth chart important to detect weight
loss/failure to thrive. Many of these symptoms
appear gradually and subtly. Encourage
caregivers to compare the child to other children
in the home or to prior behaviour a year or so
before

Pulmonary TB � Chronic non-remitting cough >14 days, although
can be of acute onset in young and/or
immunocompromised children

� Persistent wheeze or stridor
� Signs of lower respiratory tract infection,
� Haemoptysis, mainly in adolescents with cavitary
pulmonary TB

Wheeze can be monophonic and unilateral and
does not improve with bronchodilation. Signs of
lower respiratory tract infection include dullness
on percussion; bronchial breathing, crackles,
unilateral decreased air entry on auscultation.
Signs are often minimal or out of keeping with
the clinical and radiographic findings

Pleural effusion � Chest pain, may cause acute shortness of breath
if large

� Stony dullness, decreased air entry

Large pleural effusions occur mainly in older
children and adolescents

Pericardial effusion � Acute tachypnoea
� Hepatomegaly
� Dullness extending beyond apex beat
� Decreased heart sounds

Difficult to diagnose clinically unless severe

Peripheral lymph node TB � Systemic signs/symptoms may be absent
� Mainly large, often visible and asymmetrical,
firm to hard, painless nodes in neck region

� Nodes may be matted, may become fluctuant,
and may ulcerate causing a sinus tract
(scrofuloderma)

95% of lymph node TB is in the neck region, <1%
generalised lymphadenopathy. Unilateral axillary
lymphadenopathy ipsilateral to the BCG scar in
infants usually indicate a BCG complication

TB meningitis (subtype of
CNS TB)

� Vomiting without diarrhoea
� Increased sleepiness, lethargy
� Headache
� Behavioural changes, including reduced
playfulness

� Weakness, paralysis, other focal signs, or
convulsions are often late signs if initial
complaints were not correctly interpreted

� Signs of meningeal irritation (e.g., neck stiffness)

Meningitis with 1–2 week-long prodrome of
non-specific signs of illness, such as fever and
lethargy. A small percentage of patients never
have fever. Repeated visits to healthcare facility
with same complaints a warning sign. History of
contact with TB case important additional
information to make early diagnosis

Tuberculoma (subtype of
CNS TB)

� Headache
� Vomiting without diarrhoea
� Behavioural changes
� Weakness, paralysis, or convulsions
� Ataxia

May occur in the presence or absence of TB
meningitis. May also appear as a manifestation
of IRIS during treatment for TB meningitis

Miliary TB � Tachypnoea
� Hepatosplenomegaly
� Crackles in lungs (uncommon)

Signs may be very subtle and usually diagnosed by
CXR, although the typical miliary findings may
occur late in the course. Commonly associated
with TB meningitis

Osteoarticular TB � Chronic back pain (spinal TB) or joint pain
� Gibbus/lump on back
� Joint pain, swelling, erythema
� Cold abscesses in inguinal area or lower back
and buttocks may be from psoas abscess
breaking through from spinal TB

Often history of injury which does not improve.
Spine most common location of osteoarticular TB
(50%). Affected joints are mainly single weight
bearing joints

Abdominal TB � Acute or chronic abdominal pain
� Abdominal distension usually non-tender
� Abdominal masses

Peritoneal TB is the most common subtype.
Imaging findings vary based on which organ is
involved

Ear/mastoid TB � Chronic suppurative otitis media
� Swelling behind the ear often with lymph node
enlargement

BCG ¼ bacille Calmette-Gu�erin; CNS ¼ central nervous system; IRIS ¼ immune reconstitution inflammatory syndrome; CXR ¼ chest X-ray.
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immunocompetent individuals, and the tests do not
evaluate drug resistance.24 A recent article provides
an in-depth review of sample collection methods and
microbiological assays.24

Microbiological testing, i.e., mycobacterial culture
and nucleic-acid amplification tests (NAATs), can
confirm diagnosis in samples from EPTB sites, such as
fine-needle aspiration biopsies from peripheral lymph
nodes.32 Although diagnostic yield from other sites,

such as cerebrospinal fluid, is suboptimal, sampling
should always be attempted, when clinically indi-
cated. In general, diagnostic yield is higher from cul-
ture of serosal membranes (e.g., peritoneum, pleura)
compared to the surrounding serosal fluid (e.g., ascitic
fluid, pleural fluid).33,34 Furthermore, when tissue
biopsy is available, visualisation of histopathologic
findings compatible with TB on tissue examination,
such as necrotising granulomas, can support the

Table 2 Updated TB disease treatment recommendations for children and adolescents9,10

Recommendation Age group TB type and criteria or comment

4-month regimen
2HRZ(E)/2HR74*

�3 months and �3 kg to
<16 years

� Non-severe PTB on chest X-ray
� Lymph node enlargement without airway compression/

obstruction
� Non-cavitary disease confined to less than one lobe of the lungs

and without a miliary pattern
� Uncomplicated TB pleural effusion
� Peripheral lymph node TB with no evidence of TB elsewhere

6-month regimen
2HRZ(E)/4HR*

All ages � PTB or EPTB that does not fit the criteria for non-severe TB
� Other forms of EPTB except TB meningitis and osteoarticular TB
� TB in all young infants <3 months or weighing <3 kg irrespective
of severity

4-month regimen
2HPMfxZ/2HPMfx

�12 years and �40 kg PTB irrespective of severity

12-month regimen
2RHZE/10RH

All ages � Recommended by the WHO to treat TB meningitis, but the
following caveats should be considered:
� The recommendation is not based on data showing greater

effectiveness compared to other regimens77

� Emerging data suggest that higher doses of R, in the range
of 20–30 mg/kg, are needed to improve neurological
outcomes78

� Based on recent pharmacokinetic data, doses on the higher end
of the dosing range should be considered for R, H and Z79

� Some experts replace E with an agent with superior CNS
penetration; Lfx 20 mg/kg once daily is a commonly used
alternative

� Osteoarticular TB

6-month intensive regimen
for TB meningitis
6RHZEth

All ages � TB meningitis
� Includes higher than standard dosages for RIF and INH
� Treatment is extended to 9 months for children and adolescents

living with HIV80

Adjuvant corticosteroids
(prednisone or
dexamethasone)

All ages For the following indications, prednisone 2 mg/kg/day, up to
60 mg/day (or dexamethasone 0.3 mg/kg/day, up to 9 mg/day),
can be given for 4 weeks, followed by a gradual decrease in dose
(taper) over 2–4 weeks before stopping:

� Initial 6–8 weeks of treatment for TB meningitis (strongly
recommended)

� IRIS occurring in CNS TB (strongly recommended)
� IRIS associated with other forms of TB (can be considered)
� Endobronchial TB or intrathoracic lymphadenitis with symptomatic
airway compression (should be considered)

� TB pericarditis (recommended by some experts)

Pyridoxine (B6) All ages Co-administered at a dose of 1–2 mg/kg/day, up to 25 mg/day, with
INH to limit risk of neuropathy in children and adolescents with
the following indications:

� Children living with HIV
� Malnourished children
� All infants
� All adolescents, especially those who are pregnant
� Children and adolescents receiving high-dose INH
(15–20 mg/kg/day)

* For the 2HRZ(E)/2HR and 2HRZ(E)/4HR regimens, if there has been treatment interruption for �14 days during the intensive phase, the regimen should be
restarted. For 2HRZ(E)/2HR, if the child or adolescent missed doses on �30 days (cumulative) during the continuation phase, treatment should be restarted
from the beginning of the intensive phase. If the child or adolescent missed doses on <30 days, complete treatment by adding all missed doses. For
2HRZ(E)/4HR, if the child or adolescent missed doses on �60 days (cumulative) during the continuation phase, treatment should be restarted from the
beginning of the intensive phase. If the child or adolescent missed doses on <60 days, complete treatment by adding all missed doses.9

H, INH ¼ isoniazid; R, RIF ¼ rifampicin; Z ¼ pyrazinamide; E ¼ ethambutol; PTB ¼ pulmonary TB; EPTB ¼ extrapulmonary TB; Mfx ¼ moxifloxacin; P ¼
rifapentine; CNS ¼ central nervous system; Lfx ¼ levofloxacin; Eth ¼ ethionamide; IRIS, immune reconstitution inflammatory syndrome.
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diagnosis, but does not exclude other causes such as
non-tuberculous mycobacterial disease.

The WHO has published new treatment decision
algorithms and scoring for use in settings with and
without CXR; these algorithms are based on diagnos-
tic and treatment outcome data in children aged
under 10 years presenting for evaluation of PTB in
high TB burden settings.9 Although treatment deci-
sion algorithms may be helpful, they have yet to be
validated in most settings. Follow-up evaluation of
patients with presumed TB, irrespective of whether
they are started on TB treatment, remains important
to establish symptom resolution or reconsider diagnosis.

Drug-resistant TB should be considered in children
and adolescents with clinical TB disease with known
exposure to a person who has confirmed or presumed
drug-resistant TB, or who has died or failed treatment
for TB, or when the child or adolescent responds
unsatisfactorily to treatment for drug-susceptible TB
despite good adherence. The DST results of the likely
source case should always be considered in making
therapeutic decisions until the child or adolescent’s
microbiological results are available. Separate clinical
standards for drug-resistant TB will be developed.

STANDARD 3

TB treatment initiation is particularly urgent in chil-
dren and adolescents with presumptive TB meningitis
and disseminated (miliary) TB.

TBM and disseminated (miliary) TB, which is associ-
ated with a high risk of central nervous system (CNS)
TB, pose a grave risk of rapid disease progression with
mortality or irreversible neurological sequelae.35 Stud-
ies from a range of settings consistently show associa-
tions between delayed diagnosis and treatment and
worse outcomes.36–40 Clinicians must maintain a low
threshold for evaluating and empirically treating TBM.
Young children, especially infants and immuno-
compromised individuals, are at greatest risk of dis-
seminated TB and CNS TB, and may present with
non-specific symptoms and signs that do not localise to
the CNS, especially in the early stages of TBM.41,42

Careful consideration should be given to possible CNS
involvement in any young child or immunocompro-
mised individual with confirmed or clinically diagnosed
TB, especially if there are signs of disseminated TB, and
even in the absence of overt neurological symptoms or
signs (Table 1). Infants with disseminated TB should
receive a lumbar puncture. Some experts in well-
resourced settings recommend lumbar puncture on all
infants with microbiologically confirmed or clinically
diagnosed TB disease to evaluate for TBM.43

Microbiological confirmation should be sought but
should not delay treatment initiation. Whenever pos-
sible, cerebrospinal fluid (CSF) should be obtained
and sent for Xpert Ultra testing or another NAAT, as
well as mycobacterial culture, cell count, protein and

glucose. Although CSF culture and NAAT have low
sensitivity for TBM,36,44 CSF findings (typically,
leukocytosis with a lymphocytic predominance, high
protein and low glucose) and imaging findings (espe-
cially basal meningeal enhancement, which may be
accompanied by hydrocephalus and/or infarcts) often
help distinguish TB from other causes of meningitis or
meningoencephalitis. CSF abnormalities may be less
pronounced early in the course of TBM, and lumbar
puncture should be repeated if diagnostic uncertainty
persists. TB treatment and corticosteroids (as shown
in Table 2) should be started in any child with TBM
(clinical or based on CSF pleocytosis) who has no
immediate evidence of another cause (positive Gram
stain, NAAT, or culture), and who has evidence of
any of the following: 1) hydrocephalus (clinical or
radiographic); 2) vascular compromise or stroke (clin-
ical or radiographic); 3) cranial nerve abnormalities;
4) basal meningeal enhancement on imaging; or
5) recent contact with a person with TB.

In patients with CNS TB, including TBM, living
with HIV and not currently on antiretroviral therapy
(ART), the WHO recommends postponing ART initi-
ation to 4–8 weeks after the start of TB treatment
to reduce the risk of CNS IRIS (immune reconstitu-
tion inflammatory syndrome).9,45 IRIS in CNS TB in
patients living with HIV may be life-threatening
and should be treated with corticosteroids (Table 2).
Decisions about ART initiation, suspension and rein-
troduction should be made in consultation with a pae-
diatric HIV expert whenever possible.

STANDARD 4

Children and adolescents with TB disease should be
treated with an appropriate weight-based regimen
as recommended by the WHO and/or national
guidelines.

Prompt treatment using an effective regimen, with
optimal dosages and good adherence, is imperative
for a successful outcome. Treatment initiation is urgent
for severe forms of PTB (i.e., with extensive lung
involvement and/or causing respiratory compromise),
as these forms also pose a high risk of mortality and
morbidity. ART should be initiated within the first
2 weeks of TB treatment for children and adolescents
living with HIV who are not already on ART, with the
exception of those with CNS TB (see Standard 3).9,45

Recommendations for managing drug-drug interac-
tions, including dose adjustments for ART agents, are
given elsewhere.46 The WHO recently updated treat-
ment recommendations, including shorter regimens for
children and adolescents with non-severe disease
(Table 2).10 Rifampicin (RIF), isoniazid and pyrazin-
amide in the intensive phase, followed by RIF and iso-
niazid in the continuation phase, remain standard
treatment for confirmed or presumed drug-susceptible
TB in children. Ethambutol is recommended as the
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fourth drug in the intensive phase to treat PTB with
high bacillary load, such as cavitary TB; for severe
forms of EPTB; and for patients living with HIV. At
the recommended doses, the risk of optic neuropathy
due to ethambutol is negligible in children with normal
renal function; thus, this drug can be given in all ages
regardless of ability to cooperate with vision testing.47

When a choice of recommended regimens is available,
the regimen should be selected in consultation with
the caregiver and the child or adolescent as develop-
mentally appropriate.48 Comorbidities, drug allergies,
concomitant medications and, in adolescents, contra-
ception and substance use, must be reviewed to avoid
adverse drug effects and drug–drug interactions. RIF
and other rifamycins interact with hormonal contra-
ceptives and many other drugs, including antiretrovi-
rals.7 Adolescents should be encouraged to abstain
from alcohol during treatment, especially during the
intensive phase.

Dosages of drugs are determined by weight (Table 3).9

First-line drugs are available in dispersible fixed-dose
combinations that facilitate treatment adherence in
children, but not all countries have access to these
child-friendly formulations.49,50 Treatment response
should always be monitored by clinical assessment,
including weight. The need for radiological and micro-
biological assessment during treatment follow-up is
required in those with severe or complicated disease,
clinical deterioration or lack of treatment response
despite good adherence. However, weight gain and
symptom resolution indicate clinical improvement and
are usually sufficient to confirm treatment response;51

weight increase may require dosage adjustment. Rou-
tine laboratory monitoring for adverse treatment effects
is generally unnecessary, unless there is existing liver
disease or concomitant use of other potentially hepa-
totoxic medications.9,52 The WHO Operational
Handbook Module 5 provides further guidance on
evaluating and managing hepatotoxicity in children
and adolescents on TB treatment.9 Poor treatment
response may be due to suboptimal adherence, in-
correct dose calculation, frequent vomiting, poor
gastrointestinal absorption of medications (in which

therapeutic drug monitoring may assist where avail-
able53), drug resistance or an alternative diagnosis.
Children and adolescents with and without HIV infec-
tion may experience IRIS, which presents as clinical
worsening after an initial period of improvement,
although IRIS is a diagnosis of exclusion. Severe IRIS
can be managed with a course of systemic corticoste-
roids (Table 2).54

STANDARD 5

Evaluation and treatment of TBI is important to pre-
vent disease, especially for those at high risk of disease
progression following infection.

Established risk factors for progression to disease
should be considered to determine the urgency of
the evaluation and initiation of treatment of TBI.
Detailed standards for the diagnosis, prevention and
treatment of TBI were published recently.8 Any child
or adolescent with documented infection, without evi-
dence of TB disease, should be treated to prevent pro-
gression to TB disease currently or in the future. The
highest risk of TBI progressing rapidly to disease is in
young children and those with immunocompromising
conditions. The efficient screening and management
of household or close contacts of TB patients should
be routinely and promptly implemented, especially
when the index patient has microbiologically con-
firmed PTB. Contact tracing and management achieves
1) the early detection and treatment of TB disease, and
2) the provision of treatment for documented or highly
possible TBI, commonly referred to as TPT, in contacts
who do not have TB disease at the time of assessment.
Others who require evaluation for TBI include children
and adolescents about to be treated with immuno-
suppressive drugs; those with immunocompromising
conditions, including HIV infection and significant
malnutrition; and neonates born to mothers with TB
in pregnancy or the perinatal period.

As mentioned in Standard 2, tests of TBI include
the traditional TST, IGRAs and newer TBSTs. The
latter two types of tests are more specific for TBI than
the TST.29 False-positive results are possible with all

Table 3 Recommended doses for treatment of drug-susceptible TB disease*9,80

Medicine
Dosing range

(maximum dose)

Dosing range for
6HRZEth TB meningitis

regimen (maximum dose) Dose for 2HPMfxZ/2HPMfx†

INH 7–15 mg/kg (300 mg) 15–20 mg/kg (400 mg) 300 mg
RIF 10–20 mg/kg (600 mg) 22.5–30 mg/kg (600 mg)
PZA 30–40 mg/kg (2,000 mg) 35–45 mg/kg (2,000 mg) 1,500–1,600 mg; 2000 mg

for �65 kg
EMB 15–25 mg/kg (1,600 mg)81

ETH 17.5–22.5 mg/kg (750 mg)
RPT† 1,200 mg
MFX† 400 mg

*All medications are dosed once daily.
† For adolescents �12 years old and �40 kg.
H, INH ¼ isoniazid; R, RIF ¼ rifampicin; Z; PZA ¼ pyrazinamide; Eth ¼ ethionamide; P, RPT ¼ rifapentine; Mfx ¼ moxifloxacin;
EMB ¼ ethambutol.
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tests, but the positive predictive value is high if the
patient has known recent TB exposure. Tests of TBI
can remain negative for 8–12 weeks after inhalation
of the organisms in immunocompetent individuals.
As young children, especially infants, and immuno-
compromised children may develop TB disease during
this window of time, they should be initiated on TPT
even if the initial test of infection is negative.55 If a
second test of infection performed 8–12 weeks after
TB exposure has stopped (by separation from or
effective treatment of the source person) is negative,
treatment can be discontinued; if the second test is
positive, a full course of TPT should be completed. If
tests of TBI are not available, a full course of TPT
should be given to all asymptomatic children and ado-
lescents following known exposure to an individual
with infectious PTB. A range of regimens is recom-
mended to treat TBI in children and adolescents
(Table 4).9,49 The choice of regimen will depend on
national guidelines, age and weight, availability of
suitable formulations, patient preference, and other
comorbidities and concomitant medications, includ-
ing ART. In general, shorter regimens are preferred to
improve adherence. The incidence of severe adverse
effects (especially hepatitis) from these regimens is
low in children and adolescents; routine laboratory
monitoring is discouraged unless the child has known
or presumed liver disease or is taking other potentially
hepatotoxic medications.

STANDARD 6

Children and adolescents treated for M. tuberculosis
infection or TB disease should receive home-based/
community-based treatment support whenever possible.

Home-based treatment support should be provided
for the full duration of treatment for TB disease or
TPT. Poor adherence is a particular problem in TPT
provision, and education and treatment support are
essential to ensure completion. Inpatient care is indi-
cated in some children and adolescents, such as those
with severe TB disease until they are clinically stable,
or those who need specific investigations to confirm
the diagnosis. In such circumstances, most patients
can be discharged for outpatient care soon after treat-
ment initiation. Children and adolescents should not
be hospitalised to ensure treatment adherence, unless
no reliable caregiver or treatment supporter can be
identified.56 In resource-limited settings, treatment
may be initiated and supported to completion at the
primary care level. Decentralised models of care for
detection and treatment are supported by the recent
WHO recommendations, and these models have dem-
onstrated improved treatment outcomes, in addition
to increased case detection and uptake of TPT.10,57

Home-based or community-based support for treat-
ment of disease and infection that is coordinated with

the facility-based clinic staff is much preferred over
hospital/facility-based treatment support. Weight moni-
toring is important for following up treatment response
and to make dose adjustments, especially in young chil-
dren. However, frequent face-to-face follow-up appoint-
ments at the facility for review or to collect medication
are usually not required and cause unnecessary costs
to families and health services, as well as unnecessary
disruptions to education or employment.58 Alternative
ways to effectively follow-up at home (e.g., video-
supported treatment using smartphone applications,
telemedicine portals), which have developed further
during the COVID-19 pandemic, should be considered.59

Children with TB rarely require isolation, and even
those at risk of transmitting M. tuberculosis will be
rendered non-infectious within days of treatment ini-
tiation. Most children and adolescents with infectious
TB should be allowed back to school or work (with-
out a mask) after 2 weeks of treatment if they are
adherent to and tolerating an effective regimen and
showing clinical improvement. Adolescents and, rarely,
children with extensive disease – such as lung cavitation
and/or extensive bilateral infiltrates –may require a lon-
ger period of isolation.60

STANDARD 7

Children, adolescents and their families should be
provided adequate, age-appropriate support to optimise
engagement in care, treatment adherence, clinical out-
come, and the detection and management of adverse
drug reactions and post-TB sequelae.

To optimise engagement in treatment of children and
adolescents as well as their families/caregivers, care
must be provided in a friendly, non-judgmental, cul-
turally sensitive manner with attention to health liter-
acy levels and preferred language.61,62 Adolescents
with TB require even more nuanced and personalised
care, as discussed elsewhere.3,26 For treatment of both
TBI and TB disease, a responsible caregiver (such as a
family member or community health worker) should
be identified to support each child or adolescent
throughout treatment. The caregiver should engage
with healthcare providers to ensure medication avail-
ability, treatment adherence and appropriate manage-
ment of any drug-related adverse events.9 Establishing
strong collaborations among the patient, the family, the
community healthcare provider and the facility-based
providers is critical from treatment initiation through
to completion. Clinics that can counsel, support and
care for all members of the TB-affected family regard-
less of age (adults, adolescents and children) or TB sta-
tus (exposed, infected or ill) may improve the care
experience and limit the number of appointments and
integrate needs. Decentralisation of child TB services is
recommended and will facilitate access to and integra-
tion of care.10,57 Diagnosis and treatment at healthcare
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facilities should be accessible (e.g., free access to TB
medications vs. fee-for-medications, no medication
stock outs). Using developmentally appropriate termi-
nology, adequate education and counselling must be
provided to children, adolescents and their caregivers at
the time of diagnosis and with each follow-up visit.63,64

Adolescents should be involved in their own care, be
encouraged to ask questions, and allowed to voice con-
cerns to a healthcare provider in a confidential manner.3

Education and counselling to support initiation
and completion of treatment is critical. Education is
particularly important for initiation and adherence to
TPT, as it is challenging for families and community
healthcare workers to understand that a well child or
adolescent requires treatment. With respect to TB dis-
ease, the importance of adherence for the entirety of
treatment, despite symptom improvement or resolu-
tion, must be emphasised repeatedly. Possible adverse

Table 4 Regimen options to treat TB infection in children and adolescents9

Regimen

Expected
number
of doses

80% of
expected
doses

Acceptable
timeframe for
TPT completion

Specific considerations or
population

Management of treatment
interruptions

6H (or 9H) 6 (or 9) months
of daily INH
10–15 mg/kg
(maximum
300 mg)

6H: 182
9H: 270

6H: 146
9H: 216

6H: 239 days*
9H: 360 days*

� Standard traditional regimen but
lower completion and safety profile
than the shorter regimens below

� Suitable for children living with HIV
and receiving ART, although shorter
regimens preferred for adolescents†

� 9H is used instead of 6H in the
United States

� For interruptions <2 weeks, finish
the remaining doses

� For interruptions �2 weeks
� If �80% of expected doses have

been taken, finish the remaining
doses

� If <80% of expected doses have
been taken and the entire
regimen can be completed within
the acceptable timeframe (see
relevant column), finish the
remaining doses

� If <80% of expected doses have
been taken and the regimen
cannot be completed within the
acceptable timeframe, restart TPT

3HR 3 months of
daily RIF
10–20 mg/kg
(maximum
600 mg)
and INH
10–15 mg/kg
(maximum
300 mg)

84 68 120 days* � Suitable for HIV-negative young child
(<5 years) contacts using dispersible
fixed-dose combination of HR
75/50 mg

4R 4 months of
daily RIF
10–20 mg/kg
(maximum
600 mg)

120 96 160 days* � Suitable for HIV-negative children
and adolescents if suitable single
RIF formulation available

� Liquid formulation not
recommended (poor bioavailability),
but capsules can be opened,
and sprinkles mixed with food or
water for administration to young
children

3HP 3 months of
weekly
(12-dose)
INH and RPT‡

12 Irrelevant for
managing
treatment
interruptions

16 weeks � Preferred regimen for adolescents
living with HIV if on TDF, EFV, DTG
or RAL-based ART

� Not yet recommended for children
<2 years old

� Large pill burden and currently
available preparations make use
challenging for young children§

� For 1 missed dose
� If remembered within the next

2 days, take the missed dose
immediately and continue the
schedule for weekly intake as
originally planned

� If remembered >2 days later, take
the missed dose immediately and
change the schedule for weekly
intake to the day the missed dose
was taken until regimen
completion (to avoid taking 2
weekly doses �4 days apart)

� If unable to complete weekly doses
in �16 weeks, restart TPT

1HP One month
of daily RPT
600 mg
and INH
300 mg

28 23 6 weeks or
8 weeks
(see last
column)

� Not currently recommended for
children or adolescents <13 years
old

� Can be given to adolescents �13
years old living with HIV if on TDF,
EFV, DTG, or RAL-based ART

� For interruptions <7 days
� If �80% of expected doses have

been taken, finish the remaining
doses

� If <80% of expected doses have
been taken, finish the remaining
doses in �6 weeks

� For interruptions �7 cumulative but
not consecutive days, finish the
remaining doses and complete the
regimen in �8 weeks

� For interruptions �7 consecutive
days, restart TPT

*Acceptable timeframe for treatment completion is defined as the originally planned treatment duration þ33% additional time in days.
† Rifamycin-containing regimens should be used with caution in children and adolescents living with HIV and on antiretroviral therapy because of potential
drug–drug interactions. They can be used with EFV-based ART regimens.9,46
‡ INH and RPT dosing for ages 2–14 years: 10 to <16 kg, H 300 mg/P 300 mg; 16 to <24 kg, H 500 mg/P 450 mg; 24 to <31 kg, H 600 mg/P 600 mg; �31 kg,
H 700 mg/P 750 mg. Dosing for ages �15 years: H 900 mg/P 900 mg.
§May change as recommended dosage data and child-friendly preparation of RPT (150 mg) become available.
H, INH ¼ isoniazid; ART ¼ antiretroviral therapy; R, RIF ¼ rifampicin; TPT ¼ TB preventive therapy; P, RPT ¼ rifapentine; TDF ¼ tenofovir disoproxil
fumarate; EFV ¼ efavirenz; DTG ¼ dolutegravir; RAL ¼ raltegravir.
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treatment effects and their management should be dis-
cussed in advance, as adverse effects may lead to poor
adherence.65,66 Incentives, enablers, reminders, trac-
ers and electronic medication monitoring boxes have
shown some value in improving adherence and could
be implemented where feasible.64 Families of children
and adolescents with disease need to understand
when to seek advice as regards clinical deterioration
and have a clear follow-up plan that best suits their
needs as regards timing and setting. As TB often
occurs among the most socio-economically disadvan-
taged people, nutritional evaluation and food security
should be assessed and nutritional support provided,
whenever possible. Furthermore, families will often
need financial support to cover medicine (if not free in
public sector health system) and/or travel expenses.
Some countries have a social grant system to support
families, including child-care grants for children with
permanent disability. Families may require guidance
to access these resources. When resources are avail-
able, adolescents on TB treatment should be screened
for depression,3 and both children and adolescents
should be referred for mental health support as needed
and where available. Issues regarding stigma experi-
enced at a personal, family or community level should
also be addressed, for example, by providing correct
information about TB to families and communities.28

At the end of TB treatment, most children and ado-
lescents require clinical assessment only. If clinically
indicated, such as due to severe disease or ongoing
symptoms, radiological and/or microbiological reas-
sessment may be performed. Children and adolescents
with severe PTB, who remain symptomatic at the end
of treatment, have bronchiectasis or other extensive
lung destruction on imaging or are living with HIV
should be evaluated for post-TB lung disease (PTLD),
defined as “evidence of chronic respiratory abnormal-
ity, with or without symptoms, attributable at least in
part to previous (pulmonary) TB.”5,46 PTLD is the
focus of another IJTLD Clinical Standards for Lung
Health.5 Children and adolescents with spinal TB should
be evaluated at least annually until they reach skeletal
maturity to check for potential progressive deformity,
which could lead to neurological, cardiopulmonary,
orthopaedic and psychological complications.67 Chil-
dren and adolescents with TBM should be assessed
throughout treatment and thereafter, and referred as
early as possible for multidisciplinary care to manage
sequelae, including feeding issues, mobility issues,
hearing and vision loss, neurocognitive impacts and
endocrinopathies.68 They should also receive ongoing
educational evaluation and appropriate educational
support.

STANDARD 8

Case notification by health facilities, reporting and
recording by in-country health authorities to the WHO,

and contact tracing should be conducted for each child
and adolescent with TB.

Of the estimated 1.1 million children and young ado-
lescents (ages 0–14 years) who developed TB disease
in 2021, only 448,000 were notified to the WHO.2

The large number of missing patients may be due to
under-diagnosis, but many may also be due to under-
reporting. Better reporting of child TB is urgently
required to improve our understanding of the magni-
tude of cases and to improve advocacy and public
health strategy. Every child and adolescent who is
diagnosed with TB at any health facility, including
inpatient facilities and those in the private sector,
must be notified to the national TB programme (NTP)
or equivalent health authority, at diagnosis. The follow-
ing data should be recorded for each patient: age, sex,
site of disease, test results (acid-fast bacilli smear,
NAAT, culture, DST), HIV status, other comorbidities,
treatment dates (start, end, interruptions) and treatment
outcome. TheWHO has requested that NTPs disaggre-
gate paediatric data by 5-year age bands (0–4, 5–9,
10–14 and 15–19 years).69 Further disaggregation of
EPTB data by disease site, particularly CNS, also is
important.

Contact tracing contributes to case detection and
provision of TPT. Children and adolescents are not
only the household contacts but, when they have
infectious forms of TB, also can be the source of infec-
tion (especially adolescents). All contacts, both house-
hold and non-household (e.g., school, daycare, work,
social settings), of these children and adolescents should
be evaluated. Reverse contact tracing should be per-
formed to identify the likely source of infection and to
provide appropriate treatment.70 Documentation of con-
tact screening and management should be made and
reported to theNTP. All TPT provision, including cover-
age of eligible groups, as well as uptake and completion
of TPT, must be recorded and reported to the NTP.8

FUTURE RESEARCH PRIORITIES

Over the past 20 years, childhood TB has gained
increasing recognition and prioritisation by WHO,
NTPs and other public health institutions. Accordingly,
substantial progress has been made in childhood TB
research, from improved estimates of the global inci-
dence and mortality to a shorter effective regimen to
treat non-severe TB disease in children.4,71–74 In con-
trast, adolescent TB remains relatively neglected.75

Many research gaps remain for both children and ado-
lescents,76 which we have categorised as follows:

Epidemiology
� Improve estimates of adolescent TB incidence and
outcomes, including loss from treatment andmortality;

� Understand the burden – including incidence of
disease and sequelae – of distinct forms of EPTB,

Clinical standards for TB in children and adolescents 593



particularly CNS TB and other severe forms associ-
ated with poor outcomes;

� Estimate the prevalence of PTLD in children and
adolescents;

� Characterise the co-occurrence of mental health dis-
orders, including depression and anxiety, among
older children and adolescents with TB;

� Evaluate completeness of TB case recording and
reporting of both treatment for TB disease and TBI.

Prevention
� Assess practical methods to optimise the full TPT

cascade of care (identifying contacts, excluding TB
disease, starting TPT and completing TPT);

� Evaluate shorter TPT regimens, including drug dos-
ing and safety, especially in the context of drug-
resistant TB exposure and in children <2 years of
age;

� Develop a more effective vaccine against TB disease
for use in infants and at all ages.

Diagnosis
� Develop tests that can predict risk of progression to

TB disease;
� Develop more sensitive screening tests that can be

used for TB triage;
� Develop tests that can distinguish between TBI and

TB disease;
� Develop more accurate tests to confirm TB disease

from respiratory and non-respiratory samples;
� Validate the WHO treatment decision algorithm in

diverse settings;
� Develop and validate computer-aided reading of

digital CXR for young children and improve the
accuracy of this technology for older children and
adolescents.

Treatment
� Conduct more timely dosing and safety studies of

new drugs in children and adolescents before their
licensing;

� Conduct treatment shortening studies in children,
and include adolescents in adult TB treatment short-
ening studies;

� Optimize treatment for TBM, including adjuvant
anti-inflammatory therapies;

� Optimize treatment of corticosteroid-refractory,
paradoxical inflammatory reactions in CNS TB.

Operational research
� Better understand barriers, preferences, and needs

with respect to TB diagnosis, treatment, and treat-
ment retention among children, adolescents, and
their families;

� Identify best practices to promote earlier diagnosis
of TB;

� Determine the most appropriate and cost-effective
TB service delivery models for children and
adolescents;

� Develop and evaluate strategies to improve treat-
ment adherence and engagement in adolescents;

� Evaluate programme integration strategies for pae-
diatric TB, including with HIV, maternal, neonatal
and child health, adolescent health, nutrition, and
other relevant programs;

� Develop programmes to reduce stigma among chil-
dren and adolescents and their families affected by TB.

CONCLUSION

Despite being preventable and curable, TB remains a
major global cause of mortality and morbidity in
children and adolescents. TB can lead to long-term
physical, psychological, social and economic sequelae
for patients and their families. These standards
reflect evidence-based and universally recommended
approaches to detect, treat and prevent TB in children
and adolescents. However, a wide policy–practice gap
remains, especially in the provision of TB services for
children and adolescents in TB-endemic countries,
where the most vulnerable populations reside. These
clinical standards, which incorporate the latest avail-
able evidence, as well as expert consensus when data
are not available, aim to close this policy–practice gap
and to optimise child-, adolescent- and family-centred
TB care and prevention.
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R É SUMÉ

CONT EX T E : Les normes cliniques d�ecrites ci-dessus
visent �a fournir des orientations pour le diagnostic, le
traitement et la prise en charge de la TB pharmacosensi-
ble chez les enfants et les adolescents.
MÉTHODE S : Cinquante-deux experts mondiaux de la
TB p�ediatrique ont particip�e �a un processus de
consensus Delphi. Apr�es huit s�eries de r�evisions, 51/52
(98%) des participants ont approuv�e le document final.
R É SU L TA T S : Huit normes ont �et�e identifi�ees: Norme
1, L’âge et le stade de d�eveloppement sont des
consid�erations essentielles dans l’�evaluation et la prise en
charge de la TB; Norme 2, Les enfants et les adolescents
pr�esentant des symptômes et des signes de TB doivent
faire l’objet d’une �evaluation rapide, et le diagnostic et
l’instauration du traitement ne doivent pas d�ependre
de la confirmation microbiologique; Norme 3,
L’instauration du traitement est particuli�erement urgente
chez les enfants et les adolescents atteints de m�eningite

tuberculeuse pr�esum�ee et de TB diss�emin�ee (miliaire);
Standard 4, Les enfants et les adolescents doivent être
trait�es avec un r�egime appropri�e bas�e sur le poids;
Standard 5, Le traitement de l’infection tuberculeuse
(TBI) est important pour pr�evenir la maladie; Standard
6, Les enfants et les adolescents doivent recevoir
un soutien th�erapeutique �a domicile ou dans la
communaut�e chaque fois que possible; Standard 7, Les
enfants, les adolescents et leurs familles doivent recevoir
un soutien adapt�e �a leur âge afin d’optimiser
l’engagement dans les soins et les r�esultats cliniques; et
Standard 8, La d�eclaration des cas et la recherche des
contacts doivent être effectu�ees pour chaque enfant et
chaque adolescent.
CONC LUS I ON : Ces normes cliniques consensuelles,
qui devraient être adapt�ees aux contextes locaux,
am�elioreront la prise en charge des enfants et des
adolescents atteints de TB.
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